PARTS LIST

1. SIDE LEVER BODY

2. 5POUT BRAZED ASSEMBLY
3. 35MM CARTRIDGE

4, DRESS PLATE

5. M8 THREADED ROD

6. MOUNTING PLATE

7. MOUNTING GASKET

8. M8 THREADED NUT

9. FLEXIBLE HOSE 450MM HOT
10. FLEXIBLE HOSE 450MM COLD
11. RUBBER WASHER

12. 5POUT BEARING LARGE

13. SPOUT BEARING SMALL
14. O-RING 15%2.5

15. GRUB SCREW M5

16. SPOUT DISC WASHER 34MM
17. CARTRIDGE LOCKNUT

18. MIXER DOME

19. MIXER HANDLE

20. SCREW CAP

21. GRUB SCREW CUP M4X5
22. AERATOR WASHER

23 AERATOR

24, AERATOR HOUSING

25. RUBBER PLUG

A
P L

(o)

;

]

b

II'_..-"

N
R A

2l

N

Sy

(

Ty

A

L r(fh; -\-\l II'/‘-‘-_II - h\\'- |'f -—l Hl'
“g:ikf

b Ir"lh:‘“x_
. ,\%J

Fil

—

e

&
|

hY4
{

e

e
1|~

(| oo
A
\

iy
ll.l\l .

.. .ﬂlf,

‘o
l‘\ﬂ-_,—-

I'XJ?

ey

] -.\‘%__r/.- Il"'a__

l"x__j II‘M,_ i

o™i




